

TEST REPORT

Client: Kidskit
Kibbutz Ma'ayan Baruch
Upper Galilee
ISRAEL

FAO: Shlomit Monchase



Sample: **SLEEP SAFE BED GUARD**

Laboratory No: S0706200/SUP1/SJG

Reference No: ----

Order No: ----

Date received: 15/08/2007

Description: A plastic bedguard with sideways folding action and pivoting yellow bear release catch on either side of a blue 'moon and stars' centre panel. Supplied with 2 supporting feet, spacer bars and 2 security tesnioning devices.

Test conducted: Assessment of Total Cadmium content in accordance with directive 91/338/EEC.

Results: See report details.

Conclusion: The sample **complied** with the requirements of the above-mentioned test.

Peter Andrews
Senior Test Technician

9th October 2007

All results relate only to the sample(s) received for testing.
This test report shall not be reproduced except in full without the prior written permission of the testing laboratory.

Sample: **SLEEP SAFE BED GUARD**
Laboratory No: **S0706200/SUP1/SJG**

REPORT DETAILS

The date of testing should be taken as between the date of the initial receipt of the sample and the date of the issue of the report unless otherwise specified.

Total Cadmium

The sample was dry ashed in a muffle furnace until the organic matter was removed. The ash residue was then taken up in acid and analysed by inductively coupled plasma atomic emission spectroscopy. The results are shown below.

Item	Total Cadmium (mg/kg)
Polymeric	
Blue body	
Yellow moon	<10
Orange star	
Orange teddy	
Green release	<10
Blue buckle	

EU general limit = 100 mg/kg

Where two or more materials are listed above they are tested as composite samples.

Sample: SLEEP SAFE BED GUARD
Laboratory No: S0706200/SUP1/SJG

ILLUSTRATION


